
342 98PR ¿Library
IRC Internationalwater
and Sanitation Centre
Tel.: +31 70 30 689 00
Fax: +31 70 36 09» 64

Proceedings

Workshop on Faecal Sludge treatment
Sogakope, Ghana, 3 - 5 December É997

M l

Water Research Institute (CSIR, Ghana)
EAWAG/SANDEC
Carl Bro (Ghana)

ô
; .-4



Proceedings

on Faecal Sludge Treatment

Sogakope, Ghana, 3 - 5 December 1997

Water Research Institute (CSIR, Ghana)
EAWAG / SANDEC
Carl Bro (Ghana)

Edited by Martin Strauss and Udo Heinss

This document is available free of charge from:
or

EAWAG/SANDEC
Documentation
Ueberlandstrasse 133
CH-8600 Duebendorf Switzerland

Phone: +41 - 1 - 823 52 86
Fax: +41 - 1 - 823 53 99
e-mail: Hauser@eawag.ch

Water Research Institute (CSIR)
[...]
scientific and technological advances likely to be of importance to national
development and in particular to advise government and its agencies on
scientific and technological matters affecting the utilization and conservation
of the natural resources of Ghana and on how best scientific research may be
coordinated and employed in the interest of such utilization and
conservation.

The Council also encourages scientific and industrial research of importance
to the development of industry, technology, agriculture and medicine in the
national interest.

Mr Chairman, one of the major environmental problems facing this country
today is sanitation. It is ironical that at the close of the 20st Century when
others are seeking ways to manage complex modern-day organic pollutants in
our environment, we in this part of the world should still be grappling with
fundamental issues relating to microbiological pollution arising from our
insanitary habits. It appears that provision of sanitary facilities cannot keep
pace with the fast rate of urban population growth. This means that we must
strategise effectively to ensure optimum use of limited resources.



Keynote Address

Recent progress in environmental work in this country including the
enactment of the EPA Act 490 of 1996 require developments to respond to
strict environmental permitting requirements. The challenge to this august
body is therefore to come out with recommendations which will provide
cleaner technologies and products on a sustainable basis. The final effluent
from the treatment plants should for example, satisfy Environmental
Protection Agency (EPA) standards. The compost manure from the sludge
treatment should be hygienically safe for public use. The treatment plant itself
should not be offensive to the general public.

Mr Chairman, the Government is restructuring the CSIR to make it more
responsive to private sector needs and to promote demand-driven research.
A bill which re-established the CSIR to regulate research as well as the
application of science and technology to development was approved by
Cabinet and gazetted in July 5, 1995. This has since been enacted by
Parliament. One salient feature of the bill included the addition of contract
research and commercialization of research results to the functions of the
Council.

It is gratifying to note that the Water Research Institute (WRI) has since 1993
been actively engaged in this collaborative research work with the Swiss
Federal Institute for Environmental Science & Technology (EAWAG). This
has led to recommendations for the design of anaerobic and facultative pond
systems for the treatment of septage and public toilet sludge in tropical
climates. The work is very relevant since most parts of this country are not
sewered and on site santitation facilities are mostly used. The Council is
particularly happy with this effort and will continue to assist all its Institutes
and staff to vigorously pursue such collaborative undertakings.

I am also informed that, during the study period three (3) Swiss students had
the opportunity to conduct practical field training in Ghana and to acquire
skills in cross-cultural collaboration in scientific work. I am sure my staff also
benefited immensely from the presence of these students.

These are all commendable achievements. The presence of such important
international and local personalities and scientists to scrutinize this 4-year
research effort and brainstorm for two full days to provide recommendations
for future work further testifies to the seriousness of this collaborative work
and the benefits we as a nation can obtain from this effort.

To all gathered here from abroad, I say AKWAABA.

I wish all of you here a very useful time and also wish the Workshop very
fruitful deliberations.



Why FS Treatment and What is Special About it

1.2 Why to Treat FS and What is the Specific Challenge ?

Martin Strauss

Why FS Treatment?

The majority of urban dwellers in developing countries who have got access
to safe sanitation systems, are served by on-site sanitation facilities such as
family latrines, unsewered public toilets and septic tanks (see Graph A below).
In contrast to the treatment of wastewater collected in sewerage systems,
treatment of faecal sludges collected from on-site installations has received
little attention by planners and engineers until recently.

Much of the faecal sludge produced, collected and disposed of in urban centres
remains unaccounted for. This is illustrated in Graph B for the cities of Jakarta,
Manila and Accra. There, the majority of the inhabitants use on-site excreta
disposal facilities, yet, officially reported collection volumes remain much
below expected values1. FS volumes to be treated (and thus accounted for) will
probably increase sharply as cities will be upgrading their FS collection and
management system. In Wuhan (China), reported and thus accounted for FS
collection volumes correspond well with what is expectedly produced in the
city.

What is Special About FS Treatment ?

Faecal sludges exhibit a much higher strength than wastewater (see the Table
below). To achieve satisfactory FSTP effluent and solids quality is a particular
challenge for developing countries where treatment options which are low in
capital and operating cost, only, tend to be sustainable. They usually require
relatively large land areas. While substantial knowledge exists on both low and
high-cost wastewater technologies, sustainable FS treatment technologies still
require large inputs of field research, development and testing before they may be
propagated as "state-of-the-art" options.

1 See also the Table on sub-page II, p. 12, for daily per-capita FS volumes



Why FS Treatment and What is Special About it

Table

FS Treatment in Developing Countries vs
Wastewater and Sludge Treatment

in Industrialised Countries

Sludge
characteristics

* Solids content

•BOUT

• Helminth eggs

• Org. stability j'f

• Dewaterability

• Contaminants

Socio-
economically

Effluent standards

Know-how

FS%eatment

1 - 8 %

600-30,000 mg/l

4,000 - 60,000 /1

Low

Medium to low

Low

Sustainability
through low and

medium-cost
options

(usually land-
intensive)

Non-existant

Lacking

¿mSmV'-:- "'" •••••• - •

Wastewater +
sludge

treatment in IC

0.1 -1 %

150-250mg/l

0-20/I

High
(digested sludge)

High
(digested sludge)

Often high

Medium to high-
cost options
sustainable

(so far !)

Existing

Existing



Why FS Treatment and What is Special About it

COLLECTED FAECAL SLUDGE VOLUMES
(based on official records)

Accra, Ghana (1.5

Manila,

* * * *

Jakarta,

«I

* * * * *

Philippines

Indonesia

Daily

million; 300 - 400 m3/day)

* * * * * * * 6

(10 million; 110 rrvVday)

r^V T P * ^ ^^^*^ ^ * ^ * ^ ^^^^r ^^^^r | ^j

(10 million; 400 nrVday)

' — • — ' 7

collection rates:
0.5 - 2 I/cap

60 m3

Wuhan, China (6.7 million; S'000

WW** * * * * * * * * '

" " " " " " " !

«9«W«W******I

- 7'000 m3/day)

P * * * * *

P*w 100
p * * * * *
p * * * * *
p * * * * *
p * * * * *
P * * * * *

CÛ

Q .

Ô

a
CO

O

CO

•

CD

•M
a)

•a
3
0}

f



Global Overview of Faecal Sludge Treatment

1.3 Global Overview of Faecal Sludge Treatment

Udo Heinss

In this overview, various low to medium-cost options for the treatment of
faecal sludges are presented. SANDEC is conducting collaborative field
research on FS treatment with institutions in several countries. With
others, who are active in the field SANDEC is exchanging information.

The author may be contacted for further information about the treatment
options described below, some of which have been in use for several years
already.

- I -

Field Research with SANDEC Involvement
in Faecal Sludge Treatment

Hubei Province
Accra (WRRI) Bangkok (cities)

(AIT) v
Manila (UP)

\ \

•''"•• ••• • • •• * \ c T ^ ^ ~ ^

• - - ; • • • • . í *••

i
\

•

[

P ' i SS

\ s^fï--

4«n

\

¿ \~~3g

;

Bh 7 l f c ^ ^ • • ^ • F — •

Wr
f ) ;,
fiW^T^yÃ.'1 *•" •* mt>

v _ - . . • . ,-i •

Rosario (UR) Pretoria (CSIR)

Field Research Collaboration Information Exchange



Global Overview of Faecal Sludge Treatment

•M-

Overview Faecal Sludge Treatment

Introduced in this Presentation

; 31 Extended Aeration + Pond Treatment'z : :

GiÖ^reatmerit with Sewage

estion

• m -

(D

PULO QEBANG (Jakarta) SEPTAQE TREATMENT PLANT
MONITORING

Aeration Primary Secondary Tertiary
Ponds Pond Ponds

i
Sludge Y _

Dried sludge —~~[

Sludge Drying Beds

~ Sampling poms

Pulo Gsbang ¡« ons of two Faecal Sludga Traatment Plant» in
Jakarta (Indonesia) which use aeration » a preliminary step prior
to pond trutmant. The plant was commissioned in 1984.

The sludge Is aerated lor s days. Through this a partial
$tBbilÍ8átiprt (BOD decrease and improvement of sludge
settleablllty) can be attained.

-IV-

UP • NEC
(University of the Phillipines - National Engineering

Centre)
and EAWAG/SANDEC

LAND RECLAMATION USING SEPTAGE

Project Phasing

Phase I: Septage characterization and
lab-scale soil improvement
studies

Physico-chemical, hygienic and
agronomic characterization of Melro
Manila septage;

Laboratory experiments to determine
the change in soil-mechanical
properties and cultivation potential of
alluvial soil, lanar and lahar-soil
mixtures when septage is added.

Phase II: Treatability studies, scale-up and
economic evaluation of treatment
technique.

Phase III: Field demonstration and
Information Dissemination

-V-

UP- NEC
(University of the phillipines • National Engineering

Centre)
and EAWAG/SANDEC

Results of the Preliminary Study
(Phase I) to Determine the Value of
Septage for Land Reclamation in
Volcano Ash Devastated Areas in the
Philippines

1. Manila septage:
High in nutrients
Low in heavy metals

2. Enhancement:
Growth of grass and vegetables

3. Increase:
Water holding capacity and
organic matter of soil



-VI-

Applicability of Sludge Dewatering and
Mineralisation in Reed Bed Systems

Overview of results from different sewage
sludge reed beds

• Typical rates oi the reed beds vary from 5 0 - 1 0 0 kg

TS/m2year

• Reeds improve the dewatering of the sludge.
TS increase from 2-3% to 30 - 40 %.

• Mineralisation supported by reeds

• Reduction of the sludge volume is effected by
dewatering and mineralisation. Sludge volume
reductions of > 90 % were achieved

• Feeding over long periods without removing the sludge
is possible. Several reed beds have operated for 8-10
years without sludge removing

• No clogging

• Strong anaerobic environment hinders the growth of
reeds. A venting system enabling passive ventilation
is therefore required when treating anaerobic sludges.

-VII-

AIT/SANDEC Collaborative Field Research on Faecal
Sludge Treatment

Constructed Wetlands for Septage
Treatment

Results of Start-Up Phase (April/May 1997)

TS ra* 14 grt (Vol. solids 75 %)

Loading 80 -125 -250 kg TS/m2.yr (once -twice /week)

Depth of filter bed 0.55 m

Removal efficiencies in the percolate after 2 months of
operation:

COD 95 - 99 % NH4-N 80 - 99 % P 75 %

TS in the dried sludge: 40 - 60 % (Vol. solids 50-65 %)

: Wind action



-VIII-

EAWAG/SANDEC
SOS - Treament of Sludges from On-Site Sanitation
Systems

Recommendations for Co-Treating

FS + Wastewater

In pond systems

• FS should be pre-lreated for solids separation

• Critical variables for the calculation of the sludge load:
- BOD: To avoid organic overloading and the development of

anaerobic conditions in the facultative pond
- NH4 / NH3 - N: To avoid ammonia toxicity to algae

In activated sludge

• FS should be pre-treated (solids and grease separation and
BOD elimination)

• Critical variables: BOD and NH4 => additionat oxygen demand

for BOD elimination and nitrification; NH3 - N toxicity in

anaerobic digester possible

Example for co-treatment of wastewater and septage:
Alcorta (Argentina): Septage is pre-treated in shallow ponds.
The supernatant is added to the wastewater which is treated in a
pond system. The algae development is not inhibited as the septage
is not high in ammonia.

-IX-

Scheme of a Co-Composting Plant

Dewatering/ _ •
drying lagoorT^t^jjggj;

Dewatered
sludge

RawFS -*->
55 - 60°C

Example for co-composting solid waste and faecal sludge
from bucket latrines :
Rini/Grahamstown (South Africa) - Pilot project
(closed down in 1997 as the bucket latrines were repfaced
by a sewerage system):
The raw liquid sludge was spread with a hose over static
windrows made up from unscreened refuse and which were
periodically aerated. The semi-matured compost was
screened after three weeks.

O
cr

i
o

S
n
p
I—d

en
(X

•s

!



-X-

Anaerobic Digestion with Gas Utilization

Example for the decentralised use of anaerobic
technology

SULABH (Indian NGO) operates:

3,000 pour-flush public toilets (2-3 I / flush)

60 with anaerobic digester
and gas utilization

=> the gas is used for cooking and lighting

-XI-

Summarv

Options for Treating
Faecal Sludge

FAECAL
SLUDGE

Separation

Dewatering'
dryhg
(lagoonsor
dtytngbeds)

Co-««posting
wHhfduse

J
WSP

Co-treatment
w.wastewater

Mon- Separa led
Faecal Sludge

Direct
dewaterirtf
dryhg
(lagoons or
drying beds) 1

digested

Anaerobic
digestion

slidge

u
Co-aomposling
wittirefuse

1}wlh
vrastewater

Direct land
appication



Findings of the WRI/SANDEC Field Research 11

1.4. Research Findings of the WRI-SANDEC Collaborative
Field Research

Seth Larmie

Below, the main results of the Collaborative Field Research which has been
conducted by WRI and SANDEC since November 1993, are presented.

The field research comprised the following:

- Determination of the characteristics of faecal sludges (FS) collected in
Accra (see p.12 below)

- Monitoring of a full-scale faecal sludge treatment plant and
determining the suitability of FS treatment by solids separation in
sedimentation/thickening tanks and by pond treatment of the
supernatant (see pp. 14-16 below)

- Determination of settling properties of different faecal sludges
(p.l5/Vm)

- Testing pilot sludge drying beds for FS treatment (see p.17 below)

The results are evaluated in the recently published document "Solids
Separation and Pond Systems for the Treatment of Faecal Sludges in the
Tropics".

SANOEC Report No. 5/S*

Solids Separation and Pond Systems
for the

Treatment of Faecal Sludges
in the Tropics

Lessons Learnt ana Recommendations for Preliminary Design

Udo Beta», Scth A. Limit, MiiUn Stnuu

Swiss Federal Institute for Environmental Scwna m d Technology (EAWAG)
Department of Water and Sanitation in Developing Countries (SANDEC)

CH-8600 Dübendorf, Switarland



12 Findings of the WRI/SANDEC Field Research

Faecal Sludgaa from On-SIH Sanitation Syitamt In
Tropical Countries: Charaetarlatlca, Claaallicatlon and
Comparison with Tropical Sewage (aftar Strauaa at al.
1997 and Mara 1978)

It» m

Example .

Charactarl-
•atlon

COD mo/1 ;

COD/BOD i:

NH4-N : :
mg/l

TS mg/t.:

SS mg/l

Halm. ;
egga, neJI

Typ» "A"
(hlgh-atrangth)

Public tolkt « buck*
latfirta tludge

Highly concontraiod.
mostly Irafch FS; atorad
for days or HHlw only

10, . 50,000

2 : 1 .... S : 1

2. - 6000

2 3 5%

2 30.000

20. • eo.ooo

Typa **B"
(lc«-«1r»ngth)

SttUgi

FS of low concvntniion;
uimlly (tond lof

several yean; mora
«Moed than Typ.

- A ' )

* 10,000

5 ; 1 .... 10 : 1

* 1,000

< 3 *

• 7,000

• 4,000

Sawaga - l «
comparlaon'a

':'. '•:. • • ' « • • • ; ; : : ' ¡ !

Trapial » w . , «

£00 - 2,500

2 : 1

30 . 70

< 1 %

200 - 700

300 • 2,000

-II-

Dilly Fer Capita BOD. TS. TKN Qiunliti» of Diíítrtnl Typo of
Fieol Sludges

Variable

• BOO
g/oapday ;

- t s - \ ' • • •

g/cap-day |

• T K N i'•'':>•:•

:• ^ A - S ^ - *;;•::

Septagé P u b " ° l o I I « p " '«r lna Fresh
M and . sludge 2) excreta

"pan' /bucket
: . . . • • • ' I . e i u d g e ' ) • ' '• ... V . . 1 '•'•. '/'".•'•'.

1 16 8 45

14 100 90 110

0.8 6 S 10

1 2 0.15 - 0-20 1.5
(includn wuer for (faeces

IOil.1 claiming) , n d u r t n s )

1) Estimates are based on > lascai sludga collection survey conducted In
Accra. Ghana. ,

z> Figures have been estimated on an assumed decomposition process